

Received:06/29/2005	Completed:06/30/2005	Letter: M2	rb	P.O.#: 18309	Test Report #:	2-58007-2-
Client's Identification	RB Cloth: 72" Wide, 100% Avora Polyester, 15 oz per linear yard (7.5 oz per square yard)					
Tested For: Bob Bertrand, Gen. Mgr.			Key Test: CA 1237 Sm			85
Rose Brand 75 Ninth Avenue, 4 fl. New York, NY 10011			Tel: 1-(212)-242-7554 Fax: 1-(212)-242-7565			Ext: 115

PC: 1H

TEST PERFORMED: California Fire Marshal Title 19: Section 1237 Fire Resistance;
Small Scale Test - INTERIOR MATERIALS QUALIFICATION

RESULTS REPORTED: Initially
 After 3 dry cleanings
 After 5 launderings @ 160°F

RESULTS:	Specimen #	Afterflame (seconds)	Char Length (inches)
Length:	1	0	3.7
	2	0	4.3
	3	0	3.6
Width:	4	0	4.3
	5	0	4.3
	6	0	3.9
	Avg:	0	4.0

REMARKS: None.

ACCEPTANCE CRITERIA:

Afterflame (seconds)	Char Length (inches)
1.0 maximum average	6.0 maximum average

CONCLUSION:


- The above results indicate compliance.
- The above results indicate noncompliance.
The results are such that the product would not be acceptable when tested by the laboratory of the California State Fire Marshal.
- The above results indicate noncompliance.
However, the product might still be acceptable when tested by the laboratory of the California State Fire Marshal.

Received:06/29/2005	Completed:06/30/2005	Letter: M2	rb	P.O.#: 18309	Test Report #:	2-58007-2-
Client's Identification	RB Cloth: 72" Wide, 100% Avora Polyester, 15 oz.per linear yard (7 5 oz per square yard)					
Tested For: Bob Bertrand, Gen. Mgr.			Key Test: CA 1237 Sm			85
Rose Brand			Tel: 1-(212)-242-7554			Ext: 115
75 Ninth Avenue, 4 fl.			Fax: 1-(212)-242-7565			
New York, NY 10011						

Note: The above acceptance criteria are based on Govmark's interpretation of Title 19 in conjunction with the past history of the State Fire Marshal's Office. Other laboratories might offer a different interpretation of the acceptance criteria. It should be noted that Govmark's interpretation parallels the acceptance criteria of NFPA 701 - 1989 Edition Small Scale Test, which is quite similar to the California Fire Marshal Title 19 Small Scale Test.

CERTIFICATION:

I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by California Fire Marshal Title 19: Section 1237 Small Scale.



AUTHORIZED SIGNATURE

THE GOVMARK ORGANIZATION, INC. /jd#H

(Page 2 of 2)